Shenzhen AOCE Electronic Technology Service Co., Ltd. Room 202, 2nd Floor, No.12th Building of Xinhe Tongfuyu Industrial Park, Fuhai Street, Baoan District,

Shenzhen, Guangdong, China

Tel: (86)755-85277785 Http://www.aoc-cert.com Fax: (86)755-23705230

Email: postmaster@aoc-cert.com

Report No.: AOC250527001R

TEST REPORT

Client company	:	SPICE INTERNATIONAL	
Client address	:	CD-6, 2nd Floor, Pitampura, New Delhi 110034 INDIA	
Manufacturer	:	SPICE INTERNATIONAL	
Manufacturer address	:	CD-6, 2nd Floor, Pitampura, New Delhi 110034 INDIA	
Report on the submitted	sam	ples said to be:	
Sample Name	:	SYNTHETIC FOOTWEARS	
Trade Mark	:	SPICE SENSE	
Style/ Item No.	:	See ANNEX 1	
Sample Receiving Date	:	May 20, 2025	
Testing Period	:	May 20, 2025 - May 27, 2025	
Results	:	Please refer to next page(s).	
**************************************		***************************************	**********
TEST REQUEST			CONCLUSION
1 SASO 2931/2019 Inf	orma	al Slippers-requirements and test methods	POSITIVE
*********	*****	***************************************	********
Signed for and on behal	f of A	AOCE	
Written By:	S	uny Su Approved by:	Alice zhou
	File	Sunny Su administrators	Alice Zhou Manager

Shenzhen AOCE Electronic Technology Service Co., Ltd. Room 202, 2nd Floor, No.12th Building of Xinhe Tongfuyu Industrial Park, Fuhai Street, Baoan District,

Shenzhen, Guangdong, China

Tel: (86)755-85277785 Http://www.aoc-cert.com Fax: (86)755-23705230

Email: postmaster@aoc-cert.com

Report No.: AOC250527001R

ANNEX 1

Model List

S201	S202	S203	S204	S205	S206
S207	S208	S209	S210	S211	S212
S213	S214	S215	S216	S217	S218
S219	S220	S221	S222	S223	S224
S225	S226	S227	S228	S229	S230
S231	S232	S233	S234	S235	S236
S237	S238	S239	S240	S241	S242
S243	S244	S245	S246	S247	S248
S249	S250	S251	S252	S253	S254
S255	S256	S257	S258	S259	S260
S261	S262	S263	S264	S265	S266
S267	S268	S269	S270	S271	S272
S273	S274	S275	S276	S277	S278
S279	S280	S281	S282	S283	S284
S285	S286	S287	S288	S289	S290
S291	S292	S293	S294	S295	S296
S297	S298	S299	S300	S301	S302
S304	S305	S306	S307	S308	S309
S310	S311	S312	S313	S314	S315
S316	S317	S318	S319	S320	S321

Room 202, 2nd Floor, No.12th Building of Xinhe Tongfuyu Industrial Park, Fuhai Street, Baoan District,

Shenzhen, Guangdong, China

Tel: (86)755-85277785 Fax: (86)755-23705230

Http://www.aoc-cert.com Email: postmaster@aoc-cert.com

Report No.: AOC250527001R

1. Materials

1.1 physical requirements for rubber components

Characteristics	Vamp and Piping for vamp	Outsole with heel combine	Rubber insole cover	Foxing used in insole and outsole	Insole	Test Methods
Relative density, Max	1.40	1.30	1.30	1.30	1.30	SASO-ISO- 2781
Test results	0.9	0.9	0.9	0.9	0.9	1
Hardness, IRHD	55±5	60±5	55±5	55±5	55±5	ISO-48-4
Test results	52	52	52	52	52	1
Change in initial hardness after accelerated ageing for 24 h at 100 ± 1°C	+ 5 - 0	+ 5 - 0	+ 5 - 0	+ 5 - 0	+ 5 - 0	SASO-ISO- 188
Test results	+3	+3	+3	+3	+3	1

1.2 Flexural Endurance

Part of the Slipper	Number of Cycles, Min	Test Methods
Upper vamp and insole cover	60000	SASO ISO 17694
Test results	pass	I
Outsole(combined with heel)	50000	SASO ISO 17707
Test results	pass	1

1.3 Requirements for fabrics

S.N	Charactariation	Requiren	Test Methods	
	Characteristics	Outer lining and Interlining	Binding cut on bias	Test Methods
1.	Mass(g)/ m²,Min.	120	110	SASO-ISO-3801
	Test results	Not applicable	Not applicable	1
2.	Ends/cm, Min	85	120	SASO-ISO- 7211-2
	Test results	Not applicable	Not applicable	1

Room 202, 2nd Floor, No.12th Building of Xinhe Tongfuyu Industrial Park, Fuhai Street, Baoan District,

Shenzhen, Guangdong, China

Tel: (86)755-85277785 Fax: (86)755-23705230

Http://www.aoc-cert.com Email: postmaster@aoc-cert.com

- resp	Report No.: A				
3.	Picks/cm, Min	85	110	SASO-ISO- 7211-2	
	Test results	Not applicable	Not applicable	I	
4.	Colour fastness (not applicable for sheeting white)	4 or better	4 or better	SASO-ISO-105- C10	
Test results		Not applicable	Not applicable	1	

1.4 Requirements of individual components of slipper, rubber

Characteristics	Medium Performance	High Performance
Vamp foxing without lining	1.5	-
Test results	1.5	1
Insole cover	1.3	-
Test results	1.3	/
Self-blown sponge rubber	1.8	-
Test results	1.8	/
Insole rubber (between the two layers of sponge)	1.0	-
Test results	I	1
Blown sponge for bottom filling	2.5	-
Test results	2.5	/
Rubber piping for vamp	1.3	6.5
Test results	1.3	6.5
Welt/rubber foxing laid in sole edge	3.5	7
Test results	3.5	7
Sole with heel combined	-	-
a)-Fore Part		
With bar	3.5	-
Test results	1	1
Without bar	2.0	-
Test results	2.0	1
		Page 4 of 6

Room 202, 2nd Floor, No.12th Building of Xinhe Tongfuyu Industrial Park, Fuhai Street, Baoan District,

Shenzhen, Guangdong, China

Tel: (86)755-85277785 Fax: (86)755-23705230

Http://www.aoc-cert.com Email: postmaster@aoc-cert.com

Report No.: AOC2505270				
b)-At Heel				
With bar	3.5	-		
Test results	1	I		
Without bar	2.0	-		
Test results	2.0	1		

2. MARKING AND PACKING

Clause	Requirement + Test	Result – Remark	Verdict
2.1	MARKING Each slipper shall be marked with following, in a	suitable place	-
2.1.1	The manufacturer's name or his recognized trade-mark		Pass
2.1.2	Size number		Pass
2.1.3	Batch/Code Number; and		Pass
2.1.4	Month and year of manufacturer.		Pass
2.1.5	Country of origin		Pass
2.2	PACKING		-
2.2.1	Name of the material		Pass
2.2.2	Name of the manufacturer or his recognized trademark, if any		Pass
2.2.3	Month and year of manufacture;		Pass
2.2.4	Size number; and		Pass
2.2.5	Batch/Code number		Pass
2.2.6	Country of origin		Pass

Room 202, 2nd Floor, No.12th Building of Xinhe Tongfuyu Industrial Park, Fuhai Street, Baoan District,

Shenzhen, Guangdong, China

Tel: (86)755-85277785 Fax: (86)755-23705230

Http://www.aoc-cert.com Email: postmaster@aoc-cert.com

Report No.: AOC250527001R

Appendix

Photograph of Sample



Fig.1

AOCE authenticate the photo on original report only

******* End of Report ********